THIRD PARTY TEST CERTIFICATES
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@) TESTING LABORATORY

Description of sample: GFRP Bar 40mm,
Sample No:- 01,

Customer LD; AIIPL/WB/2021/505,

Letter Dated:- 24.12.2021

ISO 9001 : 2015 CERTIFIED LABORATORY
Plot No.- 2240, M.|.E, Bahadurgarh-124507 (Hr.)

Website : wwwu.mchtestinglab.com  E-mail ; mehtestinglab@amail.com
(€ 012767268014, 9868658560

TEST REPORT

Report No: MCBTL-12D00214598
Date of Report: 25.12.2021

Date of Testing: 24.12.2021
Date of Receipt: 23.12.2021

Issued to
M/S ARC Insulation & Insulators Pvi. Ltd.,
375, Prince Anwar Sha Road,
Kolkata- 700068.
[ SL. No Parameters Test Results Method of test w.r.t. IS:
1 Dia of Specimen, mm 40.00 Measurement
Z Breaking Load, kN 320
3. Tensile Strength, 652.3 1608(P-1):2018
N/ mm?

*End of Test Report*®




/ ISO 9001 - £V
pPlot No.- 2240, MLLE, Bahadurgarh 124507 (Hr.)

Website : WwWW ‘mchtestinglzh.com E-mall: mehtestinglab@gmail.com
Q 01276-268014, 9868658560

TEST REPORT

&y TESTING LABORATORY

Report No: MCBTL-1 2D00214599

Sample No:- 02, Date of Report: 25.12. 2021
Customer ID: ATIPL/ WB/2021/505, Date of Testing: 24.12. 2021
Letter Dated:- 24122021 ' Date of Receipt: 23.12.2021

Tssued to

Description of sample: GERP Bar 40mm,

M/S ARC Insulation & Tnsulators Pvi. Titels
375, Prince Anwar Sha Road,
Kolkata- 700068.

Method of test w.r.t. 1S: 4\

[Sﬁcﬂﬁ " Parameters \ Test Results
[ ‘ Dia of Spenmen , m l 4000 \ " Measuarement
‘( Breaking  Load, LEN 4\

\,_? si@gﬂg_tﬁ:r — . 1608(P-1):2018
L ﬁ‘rnl § k . .. o pame

*Fnd of Test Report”
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DIVINE METALLURGICAL SERVICES PVT. LTD.

Testing House of Metals & Alloys.
(ACCREDITED By NABL. - 1S0 17025)

Plot No. 14, Gopal Industrial Estate ¥h|°rf'e - 3;3-221;;9912%1,1 Mo, : 9227220893
elefax -
Opr' ey Email ¢ divinelab_nhp@rediffmail.com
2:r:1a:cllabad-382 415, Web site ; www.divinelaboratory.com
Mechanical Testing
= waiee s - TR Date: 21/12/2017

To,
Larsen & Toubro Limited (Heavy Civil Infrastructure 1)

Amit Corporation Housing Seciety Ltd. Popular House Building 2nd Floor,201Above ICICI Bank,Opp.Sales India Ashram Road,
Ahmedabad 380009

Test: Tensile
Test Method ASTM D7205
st Performance At: Diane Metallurgical Services P, Ltd
I_nsuumer.t Used: MCS Make Universal Testing Machine, UTE-150 Due Date of Calibrated 10.07.2018
Customer Ref No. : Ref:L&T/AMD/UG2/MTI2017/073 Date:20.12.2017
Candition of Sample Dia18mm GFRP Bar (Saurce ARC insulation & Insulators Put,Ltd.)
Nature Of Sample : Test Picce GFRP Bar Stamped as : -
Specitication | ASTM D7205
Date Of Testing - 211202017 Samgple Drawn By : Party

Project. MEGA-UG?2 Fackage-L&T(A'Bad-Metro) ClientMetro-Link Express for Gandhinagar and A'Bad (MEGA)

Co.Ltd Consultant MEGA-GECIA Consortium of SYSTRA-F{ITE'S-OC-G-AECONI),Sam.pl'rng Location:Kalupur Launching Shaft Sample
ID L&T/MEGA/GFRF/01 Batch No. 180917R16

S.NOA Min Max
Seclion Dimension (in mm) Dial6
Area (in mm?) 200.960
Ultimate Load (in xn) 181.350
UTS (in N/mim#) 8902.418 630.000
L 1arks; The Result meets as per Customer Requirement.
Witnessed By/ N.B : Mr Avinash-Panday from "L&T" rvirABh:fs\ag\SRautela from "MEGA-GEC"
Tested By . it e ; ;}%_ E - u‘(ﬁ\—" Authorized Ei‘g_qatory
(Under NABL) ":‘ -
Condition Ot R g -. L

_- ® NG
1 Sample inust bz drawn by the party. The result relate only to the sarmole submitted by the part "_i’_
2 Ary part ar pars of the Test Regort shall not be resprocuced for this  the wiilien request io andatory for the Customer
3 Samples are stors for Tilteen days from the date of recaipt.

Far Kylsosrnes Unip
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DIVINE METALLURGICAL SERVICES PVT. LLTD.

Testing House of Metals & Alloys.
{ACCREDITED By NABL - 15U 17025)

Plot Mo. 14, Gopal industrial Estate Phone : 079-22891013 Mo. : 8227220993
Opp. Vallabhnagar, Telefax @ 079-22892804

Dgi?av, s Email : divinelab_nhp@rediffmail.com
Ahmedabad-382 415. Web site : www.divinelaboratory.com

Mechanical Testing

ReportNo:  T53704A Date: 21/12/2017

To,
Larsen & Toubro Limited (Hzavy Civil Infrastructure 1C)

Amit Corporation Housing Society Ltd. Popular House Building 2nd Floor, 201 Above ICIC| Bank,Opp Sales India,Ashram Road
Anmedabad 380008

Test: Tensile
Test Methad: ASTM D7205
2st Ferformance At Divine Melallurgical Services P Ltd.
Instrurment Used : MCS Mzke Universal Testing Machine, UTE-150 Due Date of Calibrated 10.07.2018
Customer Ref Ne. : Ref L&T/AMDIUGZ/MT/2017/073 Date:20 12.2017
Condition of Sample © Dialemm GFRP Bar (Source:ARC insulation & nsulators Put [ td )
Nature Of Sample : Test Fiece of GFRP Bar Stamped as : -
Specification ; ASTM D7205
Date Of Testing ! 21112/2017 Sample Drawn By : Party

FrojectMEGA-UG2 Package L&T(A'Bad-Metro),Client:Metro-Link Express for Gandhinagar anc A'Bad.(MEGA)
Ce Ltd ConsultantMEGA-GEC(A Consortium of SYSTRA-RITES-OCG-AECOM), Sampling Location:Kalupur Launching Shaft, Sample
ID:L&T/IMEGA/GFRP/01,Batch No 18091 7R 16

S.ND.2 Min Max
Sectior Dimension (in mim) Dizl16
Area (In mm*) 200,860
Ultimate Load {in kn) 190.050
UTS (in Mfm®) 945.711 630.000
marks: The ResLit meets as per Customer Reoyirement
F‘.’il"uessed Bya’h\J,B. : [Vir Avinash _Pahdr?y from "L&T" , Mr. El'la\kar S.Rautela from "MEGA-GEC'

Tested By ‘v T ;"*' Autharized Signatory
aY) :
(Urder NABL) ___V_— } -v-"""

Conditicn Of Reporting ! L
1 Barnple must be drawn by the paty. The resul: ralate only 12 the sampla submitted

2 Any partor parts of the Test Repart shall not be respreducee. forthie | the writter refiusst 1o OLS ’I}'iwc' m:u-' cs)
3 Gamples are store for fifteen days Tom the date of recept SEGT‘O“ EW

.

Fon Fevrenay U ly
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DIVINE METALLURGICAL SERVICES PVT. LLTD.

Testing House of Metals & Alloys.
{ACCREDITED By NABL - 15U 1702b)

Phone . 079-22891013 Mo. : 9227220543
Telefax : 079-22892804

Email . divinelab_nhp@rediffmail.com
Web site : www.divinelaboratory.com

Plot No. 14, Gopal Industrial Estate
Opp. Vallabhnagar,

Odhayv,

Ahmedabad-382 415.

Mechanical Testing

Report No: T53705 Date : 21/12/2017
To,

Larsen & Toubro Limitad (Heavy Civil Infrastructure 1C)

Amit Corporation Housing Society Ltd, Popular House Building 2nd Floor, 201, Above ICIC] Bank Opp.Sales India,Ashram Road,

Ahmedabad 380005
Test: Tensile
I'est Methad: ASTM D7205

st Performance Al Divine Metallurgical Services P Lid.

I‘nstrument Usad . MC3 Mzke Universal Testing Maching, UTE-150,Due Date of Calibrateo 10.07 2018
Gustomear Ref No. : Ref L&T/AMD/UGZ/MT/2017/073 Date:20.12.2017
Condition of Sample ; Dia2Bmm GFRP Bar (Source:ARC insulation & Insulators Pvi.Ltd.)
Nature Of Sample Test Piece of GFRP Bar Stamped as - -
Specification ASTM D7205
Date Of Testing 21/12/2017 Sample Drawn By - Party ij
Project MEGA-UG2 Package-L &T(A'Bad-Metro), Client Metro-Link Express for Gandhinagar and A'Bad (MEGA)

Co.Ltd Consullant MEGA-GEC(A Consortium of SYSTRA-RITES-OCG-AECOM), Sampling Location:Kalupur Launching Shaft Samiple
DLAT/MEGA/CFRP/02 Batch No. 180917R28

S.NOT Min Max
Section Dimeasion (m mm} Dia28
Area (in miar?) 615.200
Ultimate Load (in kn) 427.200
E.TS (in Nfmm?) 694.408 o858 000 I
 narks: The Result meets as per Cuslomer Rpgdjrement,
\itnessed By/ NB. - I'u'lr'.Avinas‘;'w_l_Dé'hdey from "L&T’ ,M.,qhas\a.r S.Rautela from "MEGA-GEC"

Authorized Signatory

Tested Hy i _"A}”
(Under NABL) ' : :

S RAUTELA
Condition Of Reporting : { v

g ENGR | GEC /UG
1 Sample must be drawn by the party. The resul- ralate only ic the sample submitted by tl_-! 3 ION 2
2 Any partor parts of tha Test Raoport shell ne: be resaraduced for ting | lhs written request 1o DL S 1= mandatory for the Customear
3 Samples are store for fiftesn days from the date of receipt

For Relgisnss Doty
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DIVINE METALLURGICAL SERVICES PVT. LTD.

Testing House of Metals & Alloys.
(ACCREDITED By NABL - 180 17025)

Plot No. 14, Gopal Industrial Estate Phone : D79-22891013 Mo. : 9227220093
Opp. Vallabhnagar, Telefax : 079-22892804
Qdhav, Email : divinelab_nhp@rediffmail.com
Ahmedabad-382 4135. Weh site : www.divinelaboratory.com
Mechanical Testing
Report No: T53705A Date: 21/12/2017
To,
Larsen & Taubra Limited (Heavy Civil Infrastructure 1C)
Amit Corporation Housing Society Lid. Popular House Building 2nd Floer,201,Abeve ICICI Bank Opp.Sales India Ashram Road,
Ahmedabad. 330009
Tesi Tensile
Test Mzthod: ASTM D7205
~ast Perfarmance At: Divine Metallurgical Services P. Lid.
Instrument Used - MCS Make Universal Testing Maching, UTE-150,Due Date of Calibrated 10.07 2018
Customer Ref No, Ref:L&T/AMD/UGZIMT/2017/073 Date:20 12 2017
Condition of Sample ! Dia2B8Bmm GFRP Bar (SoureetARC insulahon & Insulators Pvt.Lid.)
Nature Of Sample Test Piece of GFRP Bar Stamped as © -
Specification ASTM D7205
Date Of Testing : 21/12/2017 Sample Drawn By . Parly
Project MEGA-UG2 Package L&T(A'Bad Metro), Client:Metro-Link Express for Gandhinagar and A'Bad.(MEGA)

Co.Ltd, Consultant MEGA-GEC(A Consortium of SYSTRA-RITES-OCG-AECCM),Sampling Location:Kalupur Launching Shaft Sample
ID LET/MEGA/GFRRE/02 Batch No, 180817RZ8

SNO2 Min Max
Section Dimension (inmm) Dia23
Area (in mm?) 615.200
LIltimate L nad (in kn) 418 200
UTS (in Nimm1®) 879.779 . 595,000
_emarks [The Result meets as per Customer,Raguirement,
[\:\.fitresaed By/NB Mr Avinash Fanr_t)y from "L&T" rqr Bh\?skar S Rautela from "MEGA-GEC"
Tested By o o~ \A,/ Authorized Signatary
i vﬁ_rL BT v / | i
Lunder \ ] A 4
Condition Of Reparting -~ * | ot .c [ UQ. 1 47\ el -
1 Sample must be drawn by the party. The result relate only to the sample sub'rlttec b\_.f the p -S QN G'-"""\ ; <
2 Any part or parts of the Test Reoort shall net be resproduced. for this | the witlen requast (o4 anandalony for the Custormer -

3 Samples are store for iftean days from tha date of receipt

Foor Feiergnss bify
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DIVINE METALLURGICAL SERVICES PVT. LTD.

Plot No. 14, Gopal Industrial Estate
Opp. Vallabhnagar,

Cdhav,

Ahmedabad-382 415.

Report No: T&53706

Testing House of Metals & Alloys.
(ACCREDITED By NABL - 130 17025)

Phone : D79-22891013 Mo. : 9227220893

Telefax : D79-22892804 b

Email : divinelab_nhp@rediffmail.com

Web site : www.divinelaboratory.com
Mechanical Testing

Date :

Ta,

Ahmedabad 380008

2111212017

Larsen & Toubra Limited (Heavy Civil Infrastructure 1C)
Amit Corporation Housing Society Ltd.,Popular House Building 2nd Floor, 201 Above 1CIC| Bank,Opp.Sales India, Ashram Road,

Test .

Tensile

Tast Method;

ASTM D7205

st Performance At

Divine Metallurgical Services P. Ltd.

Instrument Usad:

MCS Make Universal Testing Machine, UTE-150,Due Date of Calibrated 10.07.2018

Customer Rel No.

RefLAT/AMD/UGZ/MT/2017/073,Date:20.12 2017

Condition of Samgple.

Dia32zmm GFRP Bar (Source: ARC insulation & Insulators Pt Ltd.)

Nature Of Sample :

Test Piece of GFRP Bar Stamped as © -

Specihication

ASTM D7205

Date Of Tesling

22207 Sample Drawn By : Party

Croject MEGA-UG2 Package-L&T(A'Bad-Metro), Client:Metro-Link Express for Gandhinagar and A'Bad.(MEGA)
Co Lid Consultant MEGA-GEC (A Consertium of SYSTRA-RITES-OCG-AE
D L&TMEGA/GFRP/O3,Balch No 180917R32

COM).Sampling Location:Kalupur Launching Shatft, Sample

S.NO1 Min Max
Section Dimansion (in mm) Dia32
Area (in mm?) 818.999 &
Witimate Laad (in ki) 568.950
LTS (in N/mim?) 694,689 500.000

narks:

The Result meets as pzi CustomerRequirement.

I‘.f'.nmessed By/ N.B. !

Vr.Avinash F“andey from "L&T", N :.Bhﬁskar S.Rautela from "MEGA-GEC!

Tested By

(Under NABIV\J v
Concition Of Reporng —— \

h)

1 Sample must be drawn by the party The resul ieats anly to the sample subin ited by e pa
2 Any parton parts of the Test Resor shall not be rasproduced forthis | the writien requast o TS s mandatory for the Customar
3 Gamples are store for Tifteen days from the date of receipt

e 3 V=
= - //XQ\}' Mﬂ S RAUTELA
> 2 /,, % GEC l UG

ENGR /

=y

Far Redwrencs Lty
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DIVINE METALLURGICAL SERVICES PVT. LTD.

Testing House of Metals & Alloys.
(ACCREDITED By NABL « 150 17025)

Plot No. 14, Gopal Industrial Estate ?hlar;e £ 3;3-2229912081& Mo, : 9227220953
elefax = -
e Email : divinelab_nhp@rediffmail.com

Odhav,

Ahmedabad-382 415.

Report No: TS53706A

Web site : www.divinelaboratory.com

Mechanical Testing

Date : 21/12/2017

To,

Ahmedabad 380009

Larsen & Toubro Limilad. (Heavy Civil Intrastructure IC)
Amit Corporation Housing Society Ltd.,Popular House Building 2nd Floar, 201, Above ICIC| Bank Opp.Sales India Ashram Hoad,

Test !

Tensile

Test Method:

ASTM D7205

st Performance At

Divine Metallurgical Services P. Ltd,

Instrument Used .

MCE Make Universal Testing Machine, UTE-150,Due Date o Calibrated 10.07.2018

Custamer Raf No.

RefL&T/AMDUG2/MT/2017/073,Date:20 12.2017

Condition of Sample

Dia32mm GFRP Bar (Source ARC insulation & Insulators PvilLtd)

Nature Of Sampls Test Piece of GFRF Bar Stamped as | -
Specification ASTM D/2Ub
Date Cf Testing - 21122017 Sample Drawn By :Party

Project: MEGA-UG2 Package-L&T(A'Bad-Metro), Client:Metro-Link Express for Gandhinagar and A'Bad.(MEGA)
Co.L1d ConsultantMEGA-GEC(A Consortium of SYSTRA-RITES-CCG-AECOM), Sampling Location:Kalupur Launching Shiaft, Sample
10 LAT/MEGA/GFRP/O3 Batch No.180017R32

S.NG2 Min Miax
Seation Dimension (in mm) Dia32
Area (in mim®) 803 840
Ultimate Laad (inkn) 588.300
UTS (in IN/mim?) 731.862 500.000
narks: The Result meets as per Customer Requirement.
VWitnessed By/ N B l\a’lr.r'-winq_sbr'Pﬁndev from "L&T" Mt B\askar S Rautela from "MEGA-GEC"
T=sted By % /": ,}:;d Autharized Signatory
(Ungsr NABL}U‘&\_.__ g y } e 5 '8 RAUTELA
Condition Of Reporting - >
E e : ENGR | GEC/ V&
1 Sample must be drawn by the party W hesdsull ielatz only to the sample submittes by m .
2. Any part or parts of the Test Report snall not be rasprodiced. far this | (he witlen r2qes % s Mandatory for the Customer.
3 samples are store (o Tilean deys from tha date of receipt s

Fol Retersdios Wndy
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Q@ 14, Gopal Industrial Estate, Vallabhnagar
BRTS, Cdhav, Ahmedabad 382 415
- & +91 792289 2804, +91 79 2289 1013,
+91 92272 20993
= divinelab_nhp@rediffmail.com,
accounts@divinelaboratary.com

Divine Metallurgical
Services Pvt. Ltd.

CIN  U749006)2012PTCO62436

Test Certificate

Pagelofl

Test Certificate No,

DMSPL-24-003958-1 Date of Issue: 16-01-2024

Customer Name:

M/s. ARC INSULATION AND INSULATORS (PILIMITED Sample Received On: 16-01-2024

Customer Address:

Test Performed at: DMSPL, Ahmedabad.

INFORMATION PROVIDED BY THE CUSTOMER

Reference.

DialOmm GFRP Bar
Batch No.281223R10
Make:ARC insulations and insulators Pvt Ltd.

Description

RFI No./Sampe |1D:581/108,Make;ARC insulations and insulators Pyt Ltd.,Batch No0.281223R10

Stamped As

NIL Sample Drawn By customer

Nature of Sample

DialOmm GFRP Bar

Speciiication

ASTM D7957:22

MECHANICAL |

MECHANICAL PROPERTIES OF GFRP BA '

Test Name : TENSILE TESTING

Test Method : ASTM D7205:2021 | Dt. of Testing : 16-01-2024
Equipment : MCS 1500KN UTM (DMSPL/07/04) .Cal. Dt: 17-Jun-2023

Diameter (mm)
Cross- sectional area (mm?)
Ext.Gauge Length(mm)
Ultimate tensile load (kN)
UTS (in MPA) N
| Ultimate Tensile Strain (%)
| Stress at 0.6% Strain

| Stressat0.1% Strain |
Young's Modulus Elasticity (in MPA)

71850

4145

| .
Result ' Requirement

960
72382
100

292.644
- >2 —
| 28154

48078

44800 min.

Statement of conformity: The Result meets the Requirement of ASTM D7957:22
. Decision Rule: Statement of Conformity is provided without consideration measurement uncertainty.

.

Tested By
H.K.VAMJA / 5.5.Prajapati

/

--======-====--End of Report-----------—--

Condition of Reporting:
1) DMSPL clerifies that sampling is not conducted by us; i itted ction
¥ us; the provided report '
Whole or part, requires exgiicit consent, from DHSPL. 3] DMEpL it ot o renreg ok he customer. 2) Repraduction of the repor
Such 23 Xerax, email copies, or WhatsApp images. 4) Customer-provided samples are stored for 15 days from the A i el

conducted under ambient enviranmental conditions, unless explicitly specified otherwise. 6) While DMSPL endeavors le’:?:k'uh ﬁ:&ﬂﬂ: are not ".u!u:

mm;ﬁ;nﬁlx&mg;ﬁs of _oml&;i;; or erfu‘r, nor are we responsible for result deviations due to sample inhomogeneity or varlations in man. facty
¥ for to the cust and do nat confer any legal binding, 8) A Statement nftnnl:’urmﬁ:l

issued without g lor the W uncertai i & il
unmeasured paramaters in the Statement of Conformity. S S W R A W AR Ty
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- Divine Metallurgical
- Services Pvl. Ltd.

|
|
| CIN  U74900GJ2012PTC069436

Q@ 14, Gopal Industrial Estate, Vallabhnagar
BRTS, Odhav, Ahmedabad 382 415

. +9179 2289 2804, +91 79 2289 1013,
+91 92272 20993

== divinelab_nhp@rediffmail com,
accounts@divinelaboratory.com

Test Certificate
Pagelofl
Test Certificate No. | DMSPL-24-051713-1 ) Date of Issue: 13-07-2024
Customer Name: M/s. ARC INSULATION AND INSULATORS PVT. LTD. Sample Received On: 09-07-2024

Customer Address:

PO. BAWALI, SANJUA MAHESHTALA ROAD

RAMDEVPUR, SOUTH 24 PARGANAS, WEST

Test Performed at: DMSPL, Ahmedabad.

BENGAL -743384

INFORMATION PROVIDED BY THE CUSTOMER
Batch No.010724R51

Reference.

| Description MS Grouting
Stamped As NIL Sample Drawn By customer
Nature of Sample Dia 51mm GFRP Rebar

Specification -

MECHANICAL | MECHANICAL PROPERTIES OF GFRP BAR
Test Name : TENSILE TESTING (STATIC)

Test Method : ASTM D7957:2022 | Dt. of Testing : 13-07-2024
Equipment : MCS 1500KN UTM (DMSPL/07/04) Cal. Dt: 18-Jun-2024

. | Result B 0 |
| Cross- sectional area (mm?) | 2027 - |
~Ultimate tensile load (kN) 1250 R

U.T.S (N/mm?) 616.675

Note: GFRP Bar Remained unbroken ,Batch No. & Nature of Smaple Amended on Dated:02.08.2024

Tested
H.K.VA

Reviewed & Authorized by

—_—
]
T
T
ISR
—_—
ke T
=)
=1}
Te——]
IR
|
e
R
==
—=——
_
P —
WL
B
el

Condition of Reporting:
1) DMSPL clarifies that sampling is not conducted by us; the provided report pertains solely to the sample sut

pl d by the 2)
whole or part, requires explicit consent from DMSPL. 3) DMSPL assumes no responsibility for authenticity of reproduced reports, includin n
+ ' g but not limited to methods su
as Xerox, email copies, or w_h:atsa\pp images. 4) Customer-provided samples are stored for 15 days from the reporting date. 5) All testing procedures are conducted u
ambient environmental conditions, unless explicitly specified otherwise. 6) While DMSPL endeavors to maintain accuracy, we are not liable for any financial losses resulti

tion of the report,

from acts of omission or error, nor are we r le for result devi due to sample inhomogeneity or variations in manufacturing processe:
or, 5.7) The test resul
1:35«1& sc:zly ;nrrlt;r‘n?:ﬂot;'oinal purpo:es tr.: the cuplst::;‘r:;er and do not confer any legal binding. 8) A Statement of Conformity is ?sgued withujt accounting fo?
surement uncertain nstruments unless expli specified the customer. 9) The lab ibi
e &f Carpormy peci by er. 9) The lab does not assume responsibility for unmeasured parameters i



TESTING SERVICES /5050 S s o o

_. www.omegalabtesting.co.in
Management System :
OMEGALAB cORsORTE merere
@ CORPORATE IDENTITY NUMBER : U71200WB2023PTC262957

/

PRIVATE LIMITED V4 LABORATORY 1 : 256A, M. G. Road, Purbasan, Thakurpukur, Kolkata - 700063

ESTD. 1999 - Vi LABORATORY 2 : 996, M. G. Road, Purbasan, Thakurpukur, Kolkata - 700063
. 4 Contacts : (033) 2497 1903, M (+91) 9830020628 / M (+91) 9432219707
A Govt. Regd. Test House s E-mail : omegalabinfo98@gmail.com
TEST REPORT ]
Job ID No.: OTSK/JN/2024/12J-00017 -01 | Date: 18.12.2024 ! Page: 1 of 1 ]
Ref. No. © Letter Product : 18:18256-2023 &
Date:12.12.2024 Specification ASTM D 7957

Issued To . M/S: ARC Insulation & Insulators Pvt. Ltd. Test Specification . 1S:18255-2023

Vill-Ramdevpur, PO- Bawali,
Dist-South 24 Parganas, Pin-743384

Description : 5nos. 6Bmm GFRP Bar for the following lests. Seal / Stamp /Mark : Marked
of Sample(s) Brand: ARC (if any)
Sub: Testing of GFRP bars.
Test : UT.S&MOE Sample receivedon : 12.12.2024
Parameters Sample tested on . 17.12.2024

This is to certify that the above sample (S) has/have been tested with the following results:

PHYSICAL PROPERTIES

r?:; | Sample Mark _! Batch No. ) _{I;'f';‘ria) ! :‘égj B
1. S-01 1046 54.0
3 S-02 1042 53.9
% GF‘;”;,““B ar | S03 111124R6 1060 66.2
4, S-04 1057 65.1
5. | S-05 | 1081 64.7

'REMARKS: The above submitted samples were duly tested in presence of Mr. Chandan Dey of ARC Insulation &
Insulators Pvt. Ltd. on 17.12.2024.

RA..
Prepared By

------------- —-a i % End Of report « & s dommmmmmmemem o

For OMEGALAB TRSTIG SERVCES PYT 1,

[

A. PATRAYDAS)
QUALITY MANAGER
(AUTHORISED SIGNATORY)

Note : )
% * The test report relates to the Sample(s) submitted by Customer.

* Liability for return of sample(s) ceases after fifteen days unless adviced by concerned authority.

* The reproduction of the report except in full is invalid without written approval of the laboratory management. .

* The test results referred in certificate are based on observations & measurements under the stated environmental conditions.
* The Test Report cannot be used as an evidence in the court of Law, without written permission of the laboratory.

* The Test Report without Embossing is INVALID.

Branches & Sample Collection Centres :-
West Bengal : Haldia : Ganganarayan Appartment, Durgachak, Uttarpally (Near Primary School), Haldia, Purba-Midnapore, W.B. Pi_n-?_21602
Siliguri : C/0.: Dulal chandra Ghosh, Street Name - Narmada Bagan, Ward No.-46, Pradhan Nagar, Champasari, Darjeeling, Pin - 734003
Odisha . Plot No.-891/1572, Khata No. 39/353 Mouza-Uttarasasan, Koushalyaganga, Dist. - Puri, Odisha, Pin - 751002
Jharkhand : Hill View (Near Rahat Nursing Home), Hill View Road, Bariatu, Ranchi, Pin - 834009 )
Tripura : C/0.: Dhirendra Chandra Das, East Side of Central Jail, P.0.- Dhaleswar, P.S.- East Agartala, Dist.- West Agartala, Pin - 799007



www.omegalabtesting.co.in

Management System :

As per ISO/IEC 17025:2017
@ OMEGALAB CORPORATE IDENTITY NUMBER : U71200WB2023PTC262957
Y,

CORPORATE OFFICE :
TEST|NG SE RVICES 256A, M. G. Road, Purbasan, Thakurpukur, Kolkata - 700063
LABORATORY 1 : 256A, M. G. Road, Purbasan, Thakurpukur, Kolkata - 700063
- PR|VATE LIMITED s i LABORATORY 2 : 996, M. G. Road, Purbasan, Thakurpukur, Kolkata - 700063
ESTD. 1999 v Contacts : (033) 2497 1903, M (+91) 9830020628 / M (+91) 9432219707
A Govt. Regd. Test House / E-mail : omegalabinfo98@gmail.com
TEST REPORT
Job ID No.: OTSK/JN/2024/12J-00017 -02 | Date: 18.12.2024 [ Page: 1 of 1 l
[ Ref. No. . Letter Product © 1S :18256-2023 &
Date:12.12.2024 Specification ASTM D 7957
Issued To : M/S: ARC Insulation & Insulators Pvt. Ltd. Test Specification o 18:18255-2023
: Vill-Ramdevpur, PO- Bawali,
Dist-South 24 Parganas, Pin-743384
Description : 5nos. 8mm GFRP Bar for the following tests. Seal / Stamp /Mark :  Marked
of Sample(s) Brand: ARC (if any)
Sub: Testing of GFRP bars. ]
Test . UT.S&M.O.E Sample receivedon  :  12.12.2024
{ Parameters Sample tested on ©17.12.2024
This is to certify that the above sample (S) has/have been tested with the following results:
PHYSICAL PROPERTIES
FsL] ' Es M.O.E
No. Sample Mark Batch No. (N/mm?) (GPa)
1. S-01 1211 63.0
2. S-02 1131 64.4
B S-03 | 111124Rs8 1258 67.2
-~ GFRP Bar = :
[ 4 | | S-04 | 1328 67.4
| 5 | | S-05 | 1233 66.9

REMARKS: The above submitted samples were duly tested in presence of Mr. Chandan Dey of ARC Insulation &
Insulators Pvt. Ltd. on 17.12.2024. .

L8

Prepared By

---------------- ek End of report « e e goemeeeeeeeeee

(AUTHORISED SIGNATORY)

Note :
* The test report relates to the Sample(s) submitted by Customer.

 Liability for return of sample(s) ceases after fifteen days unless adviced by concerned authority.

* The reproduction of the report except in full is invalid without written approval of the laboratory management.

* The test results referred in certificate are based on observations & measurements under the stated environmental conditions.
* The Test Report cannot be used as an evidence in the court of Law, without written permission of the laboratory.

* The Test Report without Embossing is INVALID.

Branches & Sample Collection Centres :-

West Bengal : Haldia : Ganganarayan Appartment, Durgachak, Uttarpally (Near Primary School), Haldia, Purba-Midnapore, W.B. Pin-721602
Siliguri : C/0.: Dulal chandra Ghosh, Street Name - Narmada Bagan, Ward No.-46, Pradhan Nagar, Champasari, Darjeeling, Pin - 734003
Odisha : Plot No.-891/1572, Khata No. 39/353 Mouza-Uttarasasan, Koushalyaganga, Dist. - Puri, Odisha, Pin - 751002
Jharkhand  : Hill View (Near Rahat Nursing Home), Hill View Road, Bariatu, Ranchi, Pin - 834009
Tripura - C/0.: Dhirendra Chandra Das, East Side of Central Jail, P.0.- Dhaleswar, P.S.- East Agartala, Dist.- West Agartala, Pin - 799007



www.omegalabtesting.co.in

Management System :
As per ISO/IEC 17025:2017

@ OMEGALAB CORPORATE IDENTITY NUMBER : U71200WB2023PTC262957
Y,

TESTING SERVICES / 256A, M. G. Road, Purbasan, Thakurpukur, Kolkata - 700063

PRIVATE LIMITED ~ LABORATORY 1 : 256A, M. G. Road, Purbasan, Thakurpukur, Kolkata - 700063
—_—— = 4 LABORATORY 2 : 996, M. G. Road, Purbasan, Thakurpukur, Kolkata - 700063
ESTD. 1999 Y Contacts : (033) 2497 1903, M (+91) 9830020628 / M (+91) 9432219707
A Govt. Regd. Test House 15/ E-mail : omegalabinfo98@gmail.com
- TEST REPORT
Job ID No.: OTSK/JN/2024/12J-00017 -03 | Date: 18.12.2024 | Page: 1 of 1
Ref. No. . Letter Product . 1S:18256-2023 &
Date:12.12.2024 Specification ASTM D 7957
Issued To . M/S: ARC Insulation & Insulators Pvt. Ltd. Test Specification o 18:18255-2023

Vill-Ramdevpur, PO- Bawali,
Dist-South 24 Parganas, Pin-743384

Description : 5nos. 10mm GFRP Bar for the following tests. Seal / Stamp /Mark : Marked
of Sample(s) Brand: ARC (if any)
Sub: Testing of GFRP bars.
Test : UTS&MOE Sample receivedon : 12.12.2024
Parameters Sample tested on ©17.12.2024

This is to certify that the above sample (S) has/have been tested with the following results:

PHYSICAL PROPERTIES

NS(I) Sample Mark Batch No. e (h’f';’?‘_z)_, '(“Gga?

| 1. S-01 1096 56.0

2 | S-02 1093 56.2
3. Gggggar S-03 111124R10 1047 56.4
4. S-04 1070 , 56.9
5 S-05 1096 i 57.9

= 1
REMARKS: The above submitted samples were duly tested in presence of Mr. Chandan Dey of ARC Insulation &
Insulators Pvt. Ltd. on 17.12.2024.

Prepared By

R 1 B A 1 R — =

For OMEGALAB IESTING SERVICES PvT. LD, |

{_
A. PATRAJDAS)
QUALITY MANAGER
(AUTHORISED SIGNATORY)

Note :
* The test report relates to the Sample(s) submitted by Customer.
* Liability for return of sample(s) ceases after fifteen days unless adviced by concerned authority.
* The reproduction of the report except in full is invalid without written approval of the laboratory management.
* The test results referred in certificate are based on observations & measurements under the stated environmental conditions.
* The Test Report cannot be used as an evidence in the court of Law, without written permission of the laboratory.
* The Test Report without Embossing is INVALID.

Branches & Sample Collection Centres :-

West Bengal : Haldia : Ganganarayan Appartment, Durgachak, Uttarpally (Near Primary School), Haldia, Purba-Midnapore, W.B. Pin-721602
Siliguri : C/0.: Dulal chandra Ghosh, Street Name - Narmada Bagan, Ward No.-46, Pradhan Nagar, Champasari, Darjeeling, Pin - 734003
Odisha . Plot No.-891/1572, Khata No. 39/353 Mouza-Uttarasasan, Koushalyaganga, Dist. - Puri, Odisha, Pin - 751002
Jharkhand  : Hill View (Near Rahat Nursing Home), Hill View Road, Bariatu, Ranchi, Pin - 834009
Tripura : €/0.: Dhirendra Chandra Das, East Side of Central Jail, P.0.- Dhaleswar, P.S.- East Agartala, Dist.- West Agartala, Pin - 799007



www.omegalabtesting.co.in
Management System :

OMEGALAB COATY Ty
CORPORATE IDENTITY NUMBER : U71200WB2023PTC262957

TESTING SERVICES / CORPORATE OFFICE :

256A, M. G. Road, Purbasan, Thakurpukur, Kolkata - 700063

@

PRIVATE LIMITED / LABORATORY 1 : 256A, M. G. Road, Purbasan, Thakurpukur, Kolkata - 700063
ESTD. 1999 / LABORATORY 2 : 996, M. G. Road, Purbasan, Thakurpukur, Kolkata - 700063
" // Contacts : (033) 2497 1903, M (+91) 9830020628 / M (+91) 9432219707
A Govt. Regd. Test House / E-mail : omegalabinfo98@gmail.com

TEST REPORT
Job ID No.: OTSK/JN/2024/12J-00017-04 | Date: 18.12.2024 [ Page: 1 of 1
Ref. No. Letter Product IS : 18256-2023 &
Date:12.12.2024 Specification ASTM D 7957
Issued To M/S: ARC Insulation & Insulators Pvt. Ltd. Test Specification IS: 18255-2023
Vill-Ramdevpur, PO- Bawali,
Dist-South 24 Parganas, Pin-743384
Description 5nos. 12mm GFRP Bar for the following tests. Seal / Stamp / Mark Marked
of Sample(s) Brand: ARC (if any)
Sub: Testing of GFRP bars.
Test UTS&MOE Sample received on 12.12.2024
Parameters Sample tested on 17.12.2024
This is to certify that the above sample (S) has/have been tested with the following results:
PHYSICAL PROPERTIES
Sl. T AR T u.T.S. M.O.E
_No Sample Mark Batch No. (N/mm?) (GPa)
[ 1. S-01 1043 53.4
| 2. ” S-02 1061 53.8
mm
3. GFRP Bar S-03 111124R12 1088 54.0
4, S-04 1052 53.8
5 ca dl 1070 518

REMARKS: The above submitted samples were duly tested in presence of Mr. Chandan Dey of ARC Insulation &
Insulators Pvt. Ltd. on 17.12.2024.

Prepared By

—mmmmmmm = 4+ <% ENd Of report < s e e mmmmmem e

For OMEGALAB THS{ING SERVICES PVT. LTD.

(AUTHORISED SIGNATORY)

Note : -
* The test report relates to the Sample(s) submitted by Customer.

x Liability for return of sample(s) ceases after fifteen days unless adviced by concerned authority.

* The reproduction of the report except in full is invalid without written approval of the laboratory management. )

% The test results referred in certificate are based on observations & measurements under the stated environmental conditions.
* The Test Report cannot be used as an evidence in the court of Law, without written permission of the laboratory.

* The Test Report without Embossing is INVALID.

Branches & Sample Collection Centres :-
West Bengal : Haldia : Ganganarayan Appartment, Durgachak, Uttarpally (Near Primary School), Haldia, Purba-Midnapore, W.B. Pin-721602
Siliguri : C/0.: Dulal chandra Ghosh, Street Name - Narmada Bagan, Ward No.-46, Pradhan Nagar, Champasari, Darjeeling, Pin - 734003

Odisha . Plot No.-891/1572, Khata No. 39/353 Mouza-Uttarasasan, Koushalyaganga, Dist. - Puri, Odisha, Pin - 751002
Jharkhand : Hill View (Near Rahat Nursing Home), Hill View Road, Bariatu, Ranchi, Pin - 834009
Tripura : C/0.: Dhirendra Chandra Das, East Side of Central Jail, P.0.- Dhaleswar, P.S.- East Agartala, Dist.- West Agartala, Pin - 799007



©

OMEGALAB

TESTING SERVICES /

PRIVATE LIMITED

/ www.omegalabtesting.co.in
/ Management System :

As per ISO/IEC 17025:2017

CORPORATE IDENTITY NUMBER : U71200WB2023PTC262957

CORPORATE OFFICE :

256A, M. G. Road, Purbasan, Thakurpukur, Kolkata - 700063

LABORATORY 1: 256A, M. G. Road, Purbasan, Thakurpukur, Kolkata - 700063

ESTD. 1999 LABORATORY 2 : 996, M. G. Road, Purbasan, Thakurpultur, Kolkata - 700063
Cont: 033) 2497 1903,
A Govt. Regd. Test House 74 E- ;:ﬁw o:neggiabmfosa@:ngi?g:fsmzuszs M asiad
TEST REPORT
| JOB ID No. OTSK/JN/2024/09R-00022-01 | Date: 24.09.2024 ] Page: 1 of 1 ]
Ref. No. Letter Product © il 1
Date: 23.09.2024 Specification
Issued To M/s- ARC Insulation & Insulators Pvt. Ltd. Test Specification © 18:18255-2023
Vill- Ramdevpur, PO-Bawali,
Dist- 24 Pgs (S), Pin-743384
Description 2nos. (1no. each 25mm & 32mm) GFRP Bar Seal / Stamp /Mark  : Marked
of sample for the following tests. (if any)
Sample(s) Make: ARC
Test UTS & Modulus of Elasticity Sample received on  : 23.09.2024
Parameters  Sample tested on : 23.09.2024
This is to certify that the above sample (S) has/have been tested with the following results:
PHYSICAL PROPERTIES
uTs Modulus of Elasticity
Sl. No. Sample Mark (N/mm?) (GPa)
T 25mm GFRP Bar 1086 78.07
2. 32mm GFRP Bar 977 69.66

Remarks: The above submitted samples were duly tested in presence of Mr. Subhadip Roy of ARC Insulation & Insulators
Pvt. Ltd. on 23.09.2024.

%%

Prepare

Note :

JBy

we e End of Report s ¢ gommmmmnnnnncan For OMEGALAB TESTINGSERVICES PYT, LTD.
M.
TECHNICAL MANAGER
(MECH.- METAUTEXTILE/PLASTIC)
(AUTHORISED SIGNATORY)

* The test report relates to the Sample(s) submitted by Customer.

* Liability for return of sample(s) ceases after fifteen days unless adviced by concerned authority.

* The reproduction of the report except in full is invalid without written approval of the laboratory management.

+ The test results referred in certificate are based on observations & measurements under the stated environmental conditions.
* The Test Report cannot be used as an evidence in the court of Law, without written permission of the laboratory.

+ The Test Report without Embossing is INVALID.

Branches & Sample Collection Centres :
Haldia : Ganganarayan Appartment, Durgachak, Uttarpally (Near Primary School), Haldia, Purba-Midnapore, W.B. Pin-721602
Siliguri : C/0.: Samiran Kanti Kanungoe, Narmada Bagan, Ward No.-46, P.0. & P.S. Pradhan Nagar, Siliguri, Dist.-Darjeeling, Pin - 734003

West Bengal :

Odisha
Jharkhand
Tripura

: Plot No.-891/1572, Khata No. 39/353 Mouza-Uttarasasan, Koushalyaganga, Dist. - Puri, Odisha, Pin - 751002
. Hill View (Near Rahat Nursing Home), Hill View Road, Bariatu, Ranchi, Pin - 834009
: €/0.: Dhirendra Chandra Das, East Side of Central Jail, P.0.- Dhaleswar, P.S.- East Agartala, Dist.- West Agartala, Pin - 799007



